
installation instructions 

WILL FIT CLUB CAR PRECEDENT/
ONWARD/ TEMPO

included: tools needed:

Madjax recommends professional installation. If you choose to not have this product installed 
by a professional, we highly recommend that you exercise caution, care, and patience when 
installing this product as it involves drilling holes into your cart’s body.

1
2If your cart is 2012 and up install your 

retained hip restraints and hinges using the 
provided hardware then proceed to step 6.

Remove factory front seat. Remove and retain hip restraints and hinges.

10mm Wrench
Phillips Screwdriver
Ratchet
7/16 Socket

Spacers
Hip Restraint brackets
Left Bracket
Right Bracket
Hardware Pack



4
5

3If your cart is an 04-11, use the provided 
hardware to attach clamps to the seat.
NOTE: Each Clamp is labeled A-D, attach 
them to their corresponding lcations.

A

B

C

D

Install hip restraint using provided hardware.

Install seat hinges using provided hardware.



6
7

8

Mount the brackets to the back of your seat 
cushion. Do not over tighten.

A) If mounting to seat kit use wedge provided 
in your 250/300 seat kit.

B) If mounting to sweater basket proceed to 
next step.

Install the lean back spacer on the base of 
the bracket. The longer spacer is for seat kits 
and the smaller one is to mount to the sweater 
basket. Install the M6 bolt into hexagonal 
shaped hole at the top of the bracket.

NOTE: Make sure opening in spacer is facing 
down.

Seat Kit 
spacer shown

(A) 

(B) 



9Set opening of spacer on lower mounting hook. Align upper stud with wedge and secure. Do not overtighten.

10Place spacer opening on sweater basket. 
Align stud with hole in sweater basket. 

Installation Complete
Club Car®, Club Car® Precedent®, and Club Car® DS® are registered trademarks of Ingersoll Rand, Inc. (“Ingersoll Rand”). Reference to Club Car®, Club Car® Precedent®, 
or Club Car® DS® or any of Ingersoll Rand’s trademarks, word marks, or products is only for purposes of identifying golf carts with which this Madjax product is compatible. 
Madjax products are aftermarket parts and are not original equipment parts. Madjax is not connected to, affiliated with, sponsored by, or endorsed by Ingersoll Rand or any of 
its subsidiary companies. 



Hardware Pack
4 - #14 X 39MM HEX WASHER HEAD SELF TAPPING SCREW
18 - M6 X 1.0 X 20MM HEX HEAD SCREWS
8 - M6 X 1.0 X 30MM HEX HEAD SCREWS
18 - M6 FLAT WASHER


